L

{0
2
s,

N oy W
ci)‘ IEISIE RS OB o Gst. &V
&\ tEsT REPORT ———~ e

ERFIENMANRE: A142220004
(NN S

e

~N N ~

i v aonesaa |

31wl IR A VR A R A F
Applicant

£y L \ #
M TR LR A

BRAE R
Bzl RERCGRR BEMERL (RIREE) 05868, M. 1, Hik: MGELW, G5 —

Submitted Sample ;=i —, wEFKH]: —
Description T —
for g e H I Ly
D 2024-07-01 2024-07-03
Test Type ZITH Date Received Date Issued
HITE R
Performance GB/T 35263-2017 743 ik Rk 5] T R PRSI A0 DA
Standard
PRifE (FRD 1 SEPAE AT E
Requirement Results Judgement
FEM R R g-max (J/(cm? -s))  GB/T35263-2017 B4 ik B 1) o S 2k
20.15 0.23

e

itk Approved by

XA

TACAGIGA N R FE 1 57, AR EANIENR TT{E. This reportis valid only forthe samples delivered by clients.

WA I A 37 W, NF R ERE Z HilZ 15 H N R Az 3R, @i A58, If there isanyobjection concerning
e the report,itis requiredthatthe objectionshould be put forthto the center within 15 days fromthe reception date of the
report.
BrRARZ P ER, AR R h R A M S AN R 45 R AN Bf SE i « Measurement uncertaintyis not considered on
the results and conformity assessmentinthe report unlessrequired bythe customer.
*87 K B{E AT . *The testisn’t requested for confirmation temporarily. 73N2IF2T

Notes

P SRR BIANERAERAT Chinatesta Teﬂ!!e Ttlestipg & Certification Servicgs : Tel _:"010—6500281} 400-086-0486
y CHINATESTA TEXTILE TESTING & CERTIFICATION SERVICES Add : No.3 Yanjlﬂg]l Middle Street, Chanyang District, Beijing 100025, China

ituhit : JEEREAHEEMEDE 3 S 100025  $#2iFH1E:010-65987143

ERG U AR MR
B O BRI R www.cttc.net.cn




		2024-07-03T10:27:37+0800




